
LuLanPanda International Trade Company
    Website: www.lulanpanda.com
    Email: sales@lulanpanda.com

Whats App:+86 18900712357(messages only)
    As a trusted Chinese manufacturer and sourcing partner, LulanPanda delivers high-quality industrial equipment and components at highly 
competitive prices. With over two decades of expertise in producing cone crushers and spare parts, we have established robust partnerships 
with certified factories across China, ensuring both precision engineering and cost efficiency for global clients.

Core Offerings
    •Cone Crushers & Spare Parts: Specialized manufacturing since 2003, offering OEM-compliant solutions.
    •Extended Product Range: Drill bits, electric lifts, and diverse industrial machinery components.
    •Custom Sourcing: Leverage our nationwide supplier network to procure any Made-in-China product tailored to your specifications.

Why Partner With Us?
    ✓ Quality Assurance: Rigorous ISO-compliant production standards.
    ✓ Cost Advantage: Factory-direct pricing with no intermediaries.
    ✓ End-to-End Service: From product development to logistics support.

Let's Collaborate
    Whether you require standard equipment or customized industrial solutions, our team is committed to optimizing your supply chain. 
Contact us today to discover how we can add value to your operations.

Metso C106 Jaw Crusher parts list
Part Number Description Weight Packing
MM0262993 BASIC ASSEMBLY,C106 9364.84kg

MM0215275 MECHANIC WEDGE ADJUSTMENT ASSY,C106 783.2kg

MM0273929 CAVITY MODULE,C106 STANDARD TD4-SHEET 2252.25kg

MM0275842 FLYWHEEL INSTALLATION,C106 RHD 11xSPB 1638.74kg

MM0276017 COUNTERWEIGHT INSTALLATION,NW106/ C106 STAT. 96.92kg

MM0548452 SUPPORTS INSTALLATION,C106 465.36kg

MM0249408 HOSE ASSEMBLY,C106 www.LulanPanda.com 3.57kg

MM0527777 WEAR PLATE,C106 80.64kg

MM0244805 MOTOR BRACKET INSTALLATION,C106 425.46kg

406202557470 TAPERED SLEEVE,3535X80, 029R0080 FENNER, TM: TAPER-LOCK 5.35kg

MM0268430 V-BELT,ISO4184-SPB 5300 1.05kg

MM0548138 PROTECTION INSTALLATION,C106 RHD 171.78kg

MM0216367 TOOL AND EQUIPMENT,C106 92.92kg

MM0251634 STICKERS, ISO,C106 ISO 3864 STICKERS 1.05kg

MM0204726 PITMAN ASSEMBLY,C106 3762.26kg

MM0321164 FRAME ASSEMBLY,C106 5583.9kg

MM0215011 PROTECTION PLATE,C106 66.47kg

589872 FASTENING ITEM,C116, C106 160.99kg

MM0523101 TIGHTENING WEDGE, UPPER,C106 1P 0861-512 65.2kg

MM0213251 FILL WEDGE,C116, C106 31.63kg

915792 RING,C100R, C106 11.97kg

920131 FLAT BAR,C105B, C106 0.32kg

575507 SPRING ASSEMBLY,C100, C105, C106, C110, C125 4.09kg

MM0533630 INTERMEDIATE ROD,C106 34.55kg 128mm * 128mm * 1490mm

590220 BUSHING,C106, C116 3.15kg

931470 BUSHING,C80, C106, 42CRMO4 0.63kg

MM0252833 BUSHING 0.95kg

N01563036 NUT, HEXAGONAL,ISO4032-M36-8-A3A 7.14kg

MM0216377 HAMMER SCREW,M36X520-4.6ER.471655 4.51kg

MM0216375 HAMMER SCREW,M36X880-4.6ER.471655 7.56kg

7001530559 BOLT, HEXAGONAL,ISO4014-M24X240-8.8-A3A 1.16kg

704203927240 NUT, SELF-LOCKING,ISO7040-M24-8-A3A 0.11kg

N01530533 BOLT, HEXAGONAL,ISO4014-M24X140-8.8-A3A 0.63kg

N01563265 NUT, HEXAGONAL,ISO4032-M64-10-UNPLTD 1.99kg

N01532889 BOLT, HEXAGONAL,ISO4014-M42X160-10.9-UNPLTD 2.31kg

MM0358721 MACHINE PLATE,210X130 ( Gost-R Tianjin)

MM0358720 MACHINE PLATE,210X130 ( Gost-R Tampere)

MM0358722 MACHINE PLATE,210X130 ( Gost-R Sorocaba)

704207320000 PIN,ISO8746-3X6-A-ST

7001530619 SCREW, HEXAGONAL,ISO4017-M30X70-8.8-A3A 0.63kg

N01530304 SCREW, HEXAGONAL,ISO4017-M16X25-8.8-A3A 0.11kg

704007190000 WASHER, PLAIN,DIN125-A25-140HV-A3A

7001530310 SCREW, HEXAGONAL,ISO4017-M16X40-8.8-A3A 0.11kg

704501475000 WASHER, PLAIN,ISO7093-1-17-200HV-A3A

MM0318263 INTERMEDIATE PLATE,C106 3.57kg

7001633016 WASHER, LOCK,NL16 NORD-LOCK 0.11kg

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



N01540286 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M16X110-12.9-UNPLTD 0.21kg

MM0216367 TOOL AND EQUIPMENT,C106 87.15kg

MM0205766 PITMAN,C106 2576.6kg

MM0268169 ECCENTRIC SHAFT ASSEMBLY,C106 1081.5kg

913996 COVER,C105 24.15kg

913402 BEARING HOUSING,C106 165.9kg

913894 BEARING HOUSING,C106 171.15kg

914003 TIGHTENING BUSHING,C105 21.32kg

418875 LOCK PLATE,C80B

913993 LABYRINTH,C100R www.LulanPanda.com 8.72kg

913991 LABYRINTH,C100R 8.72kg

949648703500 PLUG,M36 C-MURSKAIN 0.63kg

705302645000 ROLLER BEARING,23060 CC/C3/W33 SKF 75.08kg

704104480000 SET SCREW, HEXAGON SOCKET,ISO4028-M16X20-45H-UNPLTD

704201431000 SCREW, HEXAGONAL,ISO4017-M16X55-8.8-A3A 0.11kg

704007040000 WASHER, PLAIN,DIN125-A17-140HV-A3A

704404215000 GREASE NIPPLE,DIN3404-AM16X1,5

7002101030 PLUG, PLASTIC,DBI NO 2, TYPE N41, 80684002000 TIIVISTEKESKUS

706302339200 ADAPTER, MEASURE,32000 SPM INSTRUMENT

706303277000 PROTECTION CAP,CAP-01 SPM INSTRUMENT

7008010002 THREADLOCKER, HARD,LOCTITE 275, 50ML HENKEL 0.32kg

7001530806 SCREW, HEXAGONAL,ISO4017-M36X40-8.8-A3A 0.73kg

708801226500 UNIVERSAL GREASE,BEACON EP 2 ESSO

MM0208795 ECCENTRIC SHAFT,C106 897.23kg

MM0208796 RING, SEAL,C106 EN1561:1998-GJL-250 16.28kg

705302645000 ROLLER BEARING,23060 CC/C3/W33 SKF 75.08kg

704104437100 SET SCREW, HEXAGON SOCKET,ISO4028-M12X30-45H-UNPLTD

MM0545232 SIDE PLATE,C106 1182.09kg

MM0545064 SIDE PLATE,C106 1181.99kg

MM0523791 FRONT END,C106 1697.95kg

MM0273445 REAR FRAME,C106 1055.04kg 1238mm * 840mm * 763mm

570392 CHEEK PLATE, UPPER,C105/C106 89.25kg 780mm * 740mm * 125mm

MM0213245 CHEEK PLATE, LOWER,C106 66.15kg

582046 FLANGE,C105, C106 11.55kg

704203927240 NUT, SELF-LOCKING,ISO7040-M24-8-A3A 0.11kg

N01563249 NUT, HEXAGONAL,ISO4032-M48-10-UNPLTD 0.95kg

704100024500 HAMMER SCREW,DIN261-M24X90-4.6 ER.471655 0.42kg

N01626325 WASHER, PLAIN,ISO7089-48-CK43/CK45 HB304-361 0.32kg

704007190000 WASHER, PLAIN,DIN125-A25-140HV-A3A

931471 BUSHING,C100,C105,C3055,  42CRMO4 1.16kg

931473 BUSHING,C105,C3055, 42CRMO4 0.73kg

N01532903 BOLT, HEXAGONAL,ISO4014-M48X200-10.9-UNPLTD 3.89kg

N01532904 BOLT, HEXAGONAL,ISO4014-M48X220-10.9-UNPLTD 4.2kg

N01532902 BOLT, HEXAGONAL,ISO4014-M48X180-10.9-UNPLTD 3.57kg

940947 PLATE, RUBBER

940954 SPRING CASING www.LulanPanda.com 2.1kg

704209465000 CUP SPRING,DIN2093-A100 100X51X6 0.32kg

940950 WASHER,100/38X15,5 0.84kg

MM0318265 PLATE 1.78kg

MM0318268 PLATE www.LulanPanda.com 1.68kg

MM0545931 TOOL KIT,C106 41.9kg

582133 LIFTING LINK,C63,C80,C95,C100,C105,C106,C125  WLL 1500 KG   (3307 LBS) 26.46kg

MM0209814
LIFTING LINK,C80,C95,C100,C105,C106,C116,C3054  WLL 500 KG (1102 LBS) (Ø40 

MM)
10.4kg

904486 LUG,TOGGLE PLATE LIFTING WLL 250 KG (550 LBS) 4.51kg

MM0529450 TOOL BOX 8.82kg

805600257000 WRENCH, OPEN END,ISO1085-30X36 0.53kg

805600216000 WRENCH, OPEN END,ISO3318-55 1.26kg

804643 WRENCH, OPEN END,ISO1085-24X27 0.32kg

705600215000 WRENCH, OPEN END,ISO3318-46 0.84kg

705600326000 WRENCH, HEXAGONAL SOCKET HEAD,ISO2936-19 0.63kg

705600384000 WRENCH, HIT BOX,DIN7444-55 1.58kg

704102171000 EYE BOLT,DIN580-M36-C15E-UNPLTD 2.84kg

705600441000 GREASE GUN,DIN1283-H 500 3.15kg

705600455000 HOSE,DIN1283-A 0.11kg

705600463000 MOUTH PIECE,DIN1283-C2-16 0.21kg

705600461000 MOUTH PIECE,DIN1283-C1

805600532450 RATCHET HANDLE,31 KR 25-50, 6256630 GEDORE 2.42kg

704503013600 SHACKLE,ISO2415-8-DW 20 4.09kg

708900950000 PADLOCK,3020 ABLOY www.LulanPanda.com 0.21kg

MM0216444 STICKER,C106 TYÖKALUT

MM0529451 BOX 5.99kg

MM0529452 COVER 2.62kg

MM0529536 LUG

MM0529544 LUG

MM0539507 HINGED STRIP 0.42kg

N01659201 HANDLE,M.443/140-8-CH BLACK ELESA

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



704103410000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M8X20-8.8-A3A

MM0235397 WASHER, PLAIN,ISO7089-8-200HV-A3A

704203927080 NUT, SELF-LOCKING,ISO7040-M8-8-A3A

C00101164 CONNECTING LINK,LL78, GR 8 CERTEX 0.21kg

C00101165 CHAIN,EN818-2-8-8X24

582134 LIFTING HOOK 10.19kg

C00101166 RING, LIFTING,NOR108 HAKLIFT 0.84kg

582738 PIN

N01616010 PIN, SPRING,ISO8752-3X24-ST

MM0227579 STICKER,LIFTING TOOL C-JAWS ANSI Z535/ISO 3864 HARMONIZED

582160 MARK PLATE 0.53kg

582135 FRAME WELDING www.LulanPanda.com 7.77kg

582140 PIN 0.63kg

582137 HANDLE 1.58kg

582138 SCREW 0.11kg

N04201004 SPRING,2960 LESJÖFORS SPRINGS

582737 BALL

N01616162 PIN, SPRING,ISO8752-8X80-ST

7001633016 WASHER, LOCK,NL16 NORD-LOCK 0.11kg

582142 SCREW, WING,DIN316-M12X25-G-4.6

582141 PLATE 6.62kg

582136 SHAFT 1.05kg

MM0211574 MOUNTING LINK,EN1677-4-8-GR8, EN818-4 ,EN1677-4

MM0211575 COUPLING RING,EN818-4,EN1677-1 0.21kg

C00101165 CHAIN,EN818-2-8-8X24

MM0211577 HOOK,EN818-4-GR 8-EN1677-4

MM0209846 MARK PLATE,EN818-4 0.53kg

MM0209815 LIFTING HOOK,C80,C95,C100,C105,C116,C3054  WLL 500 KG  (1102 LBS) (Ø40 MM) 3.04kg

N01530111 BOLT, HEXAGONAL,ISO4014-M8X45-8.8-A3A

N01570308 NUT, SELF-LOCKING,ISO7042-M8-8 0.11kg

MM0227579 STICKER,LIFTING TOOL C-JAWS ANSI Z535/ISO 3864 HARMONIZED

MM0209816 FRAME 2.42kg

MM0209818 SHAFT www.LulanPanda.com 0.21kg

MM0209817 HANDLE 0.42kg

MM0209825 SCREW, RETAINING www.LulanPanda.com 0.11kg

MM0211569 SPRING HOUSING,22030.0012 HALDER

704100521300 NUT, HEXAGONAL, THIN,ISO4035-M12-05-A3A

704207670000 PIN, SPRING,ISO8752-6X45-ST

MM0209819 PLATE 1.99kg

MM0209820 SHAFT 0.42kg

MM0209824 PLATE www.LulanPanda.com 0.11kg

MM0209823 PIN www.LulanPanda.com 0.11kg

MM0209821 PLATE 0.21kg

MM0209822 PIN 0.11kg

904487 ANGLE PLATE 2.1kg

446654 PLATE,C160B-C63B 1.78kg

704102159000 EYE BOLT,DIN580-M16-C15E-UNPLTD 0.32kg

N01530219 BOLT, HEXAGONAL,ISO4014-M12X120-8.8-A3A 0.11kg

704203927120 NUT, SELF-LOCKING,ISO7040-M12-8-A3A

7001530325 SCREW, HEXAGONAL,ISO4017-M16X80-8.8-A3A 0.11kg

N01563016 NUT, HEXAGONAL,ISO4032-M16-8-A3A

MM0358726 MACHINE PLATE,18X64 (250 KG) TIANJIN CE

MM0358727 MACHINE PLATE,18X64 (250 KG) SOROCABA CE

MM0358725 MACHINE PLATE,18X64 (250 KG) TAMPERE CE

MM0230363 STICKER,LIFTING TOOL TOGGLE PLATE ANSI Z535/ISO 3864 HARMONIZED

701000970000 PLATE, STEEL,EN10029-10A-EN10025-2-S355J2

701001602000 PLATE, STEEL,EN10029-30A-EN10025-2-S355J2

580836 CONTROL DEVICE,C63-C125 25.09kg

MM0243904 BRACKET,C106 13.02kg

590808 WEDGE PAIR,C106,C116 226.17kg

949656362000 JOINT PIN,30X95 C80-CL80, C3055 563620 0.53kg

704100890000 RETAINING RING,DIN471-30X1.5-ST-ZNPH

704103916000 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M24X60-8.8-A3A 0.32kg

406300555250 WASHER, LOCK,NL24

949615990100 SPRING,35X155X437 C95 C100 C105 C110 C3055 159901 36.75kg

919670 SPRING GUIDE,C3055 6.51kg

949638649301 THRUST BEARING ASSEMBLY,CL100 C125 C3055 386493-A 2.52kg

N01563249 NUT, HEXAGONAL,ISO4032-M48-10-UNPLTD 0.95kg

MM0209833 RETURN ROD,C116 22.83kg

MM0216326 BRACKET,C106 34.65kg

N01530524 BOLT, HEXAGONAL,ISO4014-M24X80-8.8-A3A 0.42kg

N01563024 NUT, HEXAGONAL,ISO4032-M24-8-A3A 0.32kg

7001530098 SCREW, HEXAGONAL,ISO4017-M8X16-8.8-A3A

MM0275158 SPACER,C106, C116 39.06kg

MM0235749 SUPPORT HOLDER,C106 35.49kg

MM0235350 PLATE,C106 2.21kg

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



N01538273 CAP SCREW, HXGNL SOCKET HEAD,ISO4762-M16X70-8.8-A3A 0.11kg

340897-1625 BUSHING,M16 17/25X25 0.11kg

704207819000 PIN, SPRING, SLOTTED, HEAVY DUTY,ISO8752-12X32-ST-UNPLTD

7001530312 SCREW, HEXAGONAL,ISO4017-M16X50-8.8-A3A 0.11kg

7001633016 WASHER, LOCK,NL16 0.11kg

MM0235349 PLATE,C106 2.73kg

N01563016 NUT, HEXAGONAL,ISO4032-M16-8-A3A

943740 BUSHING www.LulanPanda.com 0.21kg

N01530327 BOLT, HEXAGONAL,ISO4014-M16X90-8.8-A3A 0.21kg

914116 COVER, RUBBER,C100R 2.94kg

7001530196 SCREW, HEXAGONAL,ISO4017-M12X35-8.8-A3A

406300555100 WASHER, LOCK,NL12 NORD-LOCK

914115 FLAT PLATE,C100R 1.68kg

MM0229311 TOGGLE SEAT,C96, C106 11.03kg 878mm * 100mm * 138mm

915916 PIN,C63B-C160B 2.1kg

704207150000 WASHER,EN28738-40-A3A-160HV 0.11kg

704006400000 PIN, SPLIT,ISO1234-6.3X63-ST-UNPLTD

940009 PROTECTION PLATE,C95 14.49kg

N01530209 BOLT, HEXAGONAL,ISO4014-M12X70-8.8-A3A 0.11kg

580330 BUSHING,13/18X45

MM0215574 TOGGLE PLATE,C106 96.6kg

MM0235239 GUIDE PIECE,C106 11.34kg

N01530414 SCREW, HEXAGONAL,ISO4017-M20X40-8.8-A3A 0.21kg

406300555200 WASHER, LOCK,NL20, 21.4X30.7X3.4 NORD-LOCK

N01623120 WASHER, PLAIN,ISO7094-20-100HV-A3A 0.11kg

MM0215277 PLATE,C106 36.12kg

7001532534 SCREW, HEXAGONAL,ISO4017-M30X80-10.9-UNPLTD 0.73kg

406300555300 WASHER, LOCK,NL30 NORD-LOCK

N01530540 BOLT, HEXAGONAL,ISO4014-M24X150-8.8-A3A 0.63kg

MM0259897 MUFF,C106 0.11kg

704206950000 WASHER, PLAIN,ISO8738-8-160HV-A3A

N01530526 BOLT, HEXAGONAL,ISO4014-M24X90-8.8-A3A 0.42kg

MM0284468 WASHER,ISO7416-M20-300HV-UNPLTD

N01563020 NUT, HEXAGONAL,ISO4032-M20-8-A3A 0.11kg

949648705300 THREADED ROD,TR 44X7 C80-C125, C3055 487053 4.62kg

949648705400 BEARING HOUSING,C80-C125, C3055 487054 11.23kg

949648705600 COVER,C80...C125, C3055 487056 0.63kg

949656360600 COVER,C80...C125, C3055 563606 0.84kg

949647103200 LOCK PIPE,C80-C125, C3055 471032 2.31kg

949630788000 NUT, CAP,TR44X7 C80-C125, C3055 307880 5.46kg

705302970000 ROLLER BEARING,30215 J2/Q SKF 1.47kg

705400790000 NUT, LOCK,DIN981-KM 14 0.21kg

705400520000 WASHER, LOCK,DIN5406-MB 14

706302164100 PROTECTIVE BELLOWS,V6-1022 42CR764 FREUDENBERG SIMRIT 0.21kg

704404205000 CLAMP,DIN3017-SA40-60-W1 0.11kg

704200700000 SCREW, HEXAGONAL,ISO4017-M10X16-8.8-A3A

406300555090 WASHER, LOCK,NL10 NORD-LOCK

704404215000 GREASE NIPPLE,DIN3404-AM16X1,5

701000320000 PLATE, STEEL,EN10029-3A-EN10025-2-S235JR

701403320000 PIPE,EN10305-1-50X2-E235+N

701103170000 ROUND BAR,EN10278-10-10025-S295GC 0.63kg

701200605000 FLAT BAR ROD,EN10058-30X10-EN10025-S355J0

701400570000 PIPE,EN10255-76.1X3.6-W

704700138000 CHAIN, STEEL,EN818-2-8-4X12-GALVANIZED

701102425000 ROUND BAR,EN10060-90-EN10025-S355J0 52.4kg

701101985000 ROUND BAR,EN10060-65-EN10025-S355J0 27.3kg

N11890634 PLATE www.LulanPanda.com 5.04kg

N11890635 PIPE 1.16kg

N11890636 PIPE 0.32kg

386493-B/1 BEARING HOUSING,OSA 1 1.58kg

386493-A/2 SPINDLE,OSA 2 0.53kg

705301475000 BALL THRUST BEARING,51112 SKF 0.32kg

704101460000 CIRCLIP,DIN472-85X3

704404215000 GREASE NIPPLE,DIN3404-AM16X1,5

708801226500 UNIVERSAL GREASE,BEACON EP 2 ESSO

587738 PLATE,C3054 3.68kg

MM0209827 ROD,C116 20.16kg

939976 PLATE,C95 16.38kg

939977 PLATE,C95 9.45kg

MM0216327 PLATE,C106 www.LulanPanda.com 3.68kg

939979 RING,C95 1.58kg

MM0275156 PLATE,C106, C116 35.59kg

MM0275159 LUG,C106, C116 1.37kg

943740 BUSHING 0.21kg

N01530327 BOLT, HEXAGONAL,ISO4014-M16X90-8.8-A3A 0.21kg

MM0275157 PLATE,C106, C116 0.95kg

MM0275188 PLATE,C106, C116 0.42kg

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



MM0215585 PLATE,C106 99.86kg

MM0230001 STICKER,TOGGLE PLATE ANSI Z535/ISO 3864 HARMONIZED

MM0273923 JAW, FIXED,STANDARD 1P 1164.45kg

MM0273924 JAW, MOVABLE,STANDARD 1P 1088.85kg

MM0276030 FLYWHEEL,C106 770.39kg

MM0276029 FLYWHEEL,C106 834.64kg

914258 FLANGE,C100R 12.29kg

N11893199 PLATE,C80R 0.11kg

704405694060 GIB KEY,DIN6887-50X28X220 AIHIOTAE C100R 3.46kg

704201928000 SCREW, HEXAGONAL,ISO4017-M36X80-8.8-UNPLTD 1.05kg

MM0276003 COUNTERWEIGHT,C106 46.41kg

7001530625 BOLT, HEXAGONAL,ISO4014-M30X100-8.8-A3A 0.73kg

N01621205 WASHER,DIN6340-30-300HV-A3E 0.21kg

MM0548235 BRACKET,C106 67.3kg

MM0548394 BRACKET,C106 www.LulanPanda.com 67.3kg

MM0548248 BRACKET,C106 68.36kg

MM0548395 BRACKET,C106 68.36kg

704208005000 PIN, SPRING, SLOTTED, HEAVY DUTY,ISO8752-30X40-ST-UNPLTD 0.21kg

N01532902 BOLT, HEXAGONAL,ISO4014-M48X180-10.9-UNPLTD 3.57kg

N01563249 NUT, HEXAGONAL,ISO4032-M48-10-UNPLTD 0.95kg

N01626325 WASHER, PLAIN,ISO7089-48-CK43/CK45 HB304-361 0.32kg

931471 BUSHING,C100,C105,C3055,  42CRMO4 1.16kg

MM0217487 SUPPORT FRAME,C106 8.29kg

N01530526 BOLT, HEXAGONAL,ISO4014-M24X90-8.8-A3A 0.42kg

404405902000 WASHER, FLAT,DIN7349-24-140HV-UNPLTD 0.11kg

MM0264159 PLATE,C106 29.4kg

MM0264161 PLATE,C106 29.4kg

MM0217479 DAMPER,C106 1.16kg

340897-2440 BUSHING,M24 25/40X40 0.21kg

MM0264027 PLATE,C106 0.42kg

915055 SPRING,C63..C80 0.63kg

916038 SPRING CASING,C63B-C80B ER.916038 0.63kg

578999 SPRING CASING 0.53kg

N01563030 NUT, HEXAGONAL,ISO4032-M30-8-A3A 2.52kg

7001533622 BOLT, HEXAGONAL,ISO4014-M30X165-12.9-UNPLTD 1.26kg

MM0264634 BUSHING,C106 0.32kg

MM0548233 PLATE,C106 13.12kg

MM0548236 PLATE,C106 36.96kg

MM0548239 PLATE,C106 8.61kg

MM0548233 PLATE,C106 13.12kg

MM0548236 PLATE,C106 36.96kg

MM0548239 PLATE,C106 8.61kg

MM0548250 PLATE,C106 14.07kg

MM0548249 PLATE,C106 36.96kg

MM0548239 PLATE,C106 8.61kg

N02118966 FASTENING PLATE,DIN3015-LAPK-2-W1

MM0548250 PLATE,C106 14.07kg

MM0548249 PLATE,C106 36.96kg

MM0548239 PLATE,C106 8.61kg

N02118966 FASTENING PLATE,DIN3015-LAPK-2-W1

MM0264028 PLATE,C106 1.99kg

MM0217509 PLATE,C106 1.37kg

MM0217493 PLATE,C106 2.1kg

MM0264027 PLATE,C106 0.42kg

MM0264029 PLATE,C106 0.32kg

MM0264045 PLATE,C106 27.83kg

579521 PLATE www.LulanPanda.com 0.84kg

MM0264045 PLATE,C106 27.83kg

579521 PLATE 0.84kg

908898 DISTRIBUTION PANEL,C63B>C200B 2.52kg

803922 HYDRAULIC HOSE,5705-04/SAE100R2T-04/57H4-06-04/L850 0.53kg

MM0254274 HYDRAULIC HOSE,5705-04/SAE100R2T-04/57H4-06-04/L750 0.53kg

N44455252 HYDRAULIC HOSE,5705-04/SAE100R2T-04/57H4-06-04/L2300 HI-FLEX 1.16kg

MM0254275 HYDRAULIC HOSE,5705-04/SAE100R2T-04/57H4-06-04/L1900 1.05kg

706300792353 CONNECTION,8M16F82EDMXS  PARKER HANNIFIN, TM: TRIPLE-LOK 0.11kg

706300792140 NUT,8BMTXS PARKER HANNIFIN, TM: TRIPLE-LOK

706300790115 CONNECTION,8-4TRTXS PARKER HANNIFIN, TM: TRIPLE-LOK

706300788991 ELBOW ADAPTER,4C6MXS PARKER HANNIFIN, TM: TRIPLE-LOK

806300672200 PIPE SUPPORT,RSGU 1.15/15 NORMA GROUP, TM: NORMAFIX 0.11kg

704406000000 SCREW PLATE SCREW,DIN7513-A M6X12-ST

706300792343 CONNECTION,4F642EDMXS PARKER HANNIFIN, TM: TRIPLE-LOK

MM0215076 MUFF,GP550 NORSK STEIN 0.11kg

704404215000 GREASE NIPPLE,DIN3404-AM16X1,5

927223 DIVIDER,C63-C200 ER.927223 1.16kg

908934 PLATE,C63->C160 1.05kg

7001530102 SCREW, HEXAGONAL,ISO4017-M8X20-8.8-A3A

406300555080 WASHER, LOCK,NL8 NORD-LOCK

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



N01530061 SCREW, HEXAGONAL,ISO4017-M6X35-8.8-A3A

N01633006 WASHER, LOCK,DIN25201-M6 NORD-LOCK

706300790056 CONNECTION,4F42EDMXS  PARKER HANNIFIN, TM: TRIPLE-LOK

N02445228 DISTRIBUTOR,SSV8 619-25730-2 BLACK LINCOLN INDUSTRIAL 1.05kg

802401 TAPERED SLEEVE,404-23034-1 LINCOLN

802402 NON-RETURN VALVE,504-30364-3 LINCOLN

802403 WEDGE RING,223-12295-2 LINCOLN INDUSTRIAL

802404 NUT, SHELL,223-16375-2 LINCOLN INDUSTRIAL 0.42kg

802400 PLUG,303-17499-3 LINCOLN INDUSTRIAL 0.11kg

MM0236911 WEAR PLATE,C106 33.18kg

MM0527779 PLATE,C106 3.36kg

MM0236916 PLATE,C106 11.97kg

MM0319502 PLATE,C106 2.52kg

MM0270706 MOTOR CARRIER,C106 301.35kg

MM0244804 FASTENING BRACKET,C106 42.52kg

MM0244803 FASTENING BRACKET,C106 42.31kg

7001530629 BOLT, HEXAGONAL,ISO4014-M30X130-8.8-A3A 0.95kg

404405903000 WASHER, FLAT,DIN7349-30-140HV-UNPLTD 0.21kg

704207570000 PIN, SPRING, SLOTTED, HEAVY DUTY,ISO8752-50X45-ST-ZNPH 0.42kg

704207120000 WASHER,EN28738-30-A3A-160HV

N01563030 NUT, HEXAGONAL,ISO4032-M30-8-A3A 2.52kg 40mm * 40mm * 100mm

925078 EYE BOLT,C125 www.LulanPanda.com 3.36kg

704006510000 PIN, SPLIT,ISO1234-8X63-ST-UNPLTD

704207150000 WASHER,EN28738-40-A3A-160HV 0.11kg

704205426200 PIN, CLEVIS, WITHOUT HEAD,ISO2340-B-40X150-ST-UNPLTD 1.58kg

706300263990 ELASTIC DAMPER,ER.499355(VAST.METALASTIK  13/767) METALASTIK 0.63kg

912994 JOINT PIN,C125B 2.52kg

418707 SPRING, RUBBER 3.36kg

N01563036 NUT, HEXAGONAL,ISO4032-M36-8-A3A 7.14kg 40mm * 40mm * 100mm

MM0270440 PROTECTION RING,C106 5.88kg

704007290000 WASHER, PLAIN,DIN125-A37-140HV-A3A 0.11kg

MM0270305 PLATE,C106 25.41kg

MM0270692 U-BEAM,C106 65.2kg

MM0270891 PLATE,C106 5.67kg

MM0270306 PLATE,C106 10.08kg

MM0270890 PLATE,C106 136.82kg

MM0270695 ROUND BAR,C106 3.26kg

MM0272114 PLATE,C106 13.33kg

MM0272130 PLATE,C106 14.28kg

MM0244802 PLATE,C106 34.65kg

591499 PLATE,C116 4.94kg

MM0244802 PLATE,C106 34.65kg

591499 PLATE,C116 4.94kg

N11894908 BAR,C125 2.62kg

N11894909 BAR,C125 0.73kg

MM0255276 PLATE,C106 1.37kg

MM0255280 PLATE, RUBBER,C106 0.53kg

MM0270439 HOLDER,C106 www.LulanPanda.com 3.46kg

N01530209 BOLT, HEXAGONAL,ISO4014-M12X70-8.8-A3A 0.11kg

704100570000 WASHER, PLAIN,ISO7094-12-100HV-A3A

N01563012 NUT, HEXAGONAL,ISO4032-M12-8-A3A

N01530194 SCREW, HEXAGONAL,ISO4017-M12X30-8.8-A3A 0.62kg

704006970000 WASHER, PLAIN,DIN125-A13-140HV-A3A

MM0270474 PROTECTION PLATE,C106 1.37kg

MM0270708 PLATE,C106 0.53kg

591751 SQUARE TUBE 2.1kg

MM0270441 PLATE,C106 0.42kg

N01563012 NUT, HEXAGONAL,ISO4032-M12-8-A3A

MM0270473 PLATE,C106 0.84kg

MM0270471 PLATE,C106 0.53kg

MM0548107 FRAME PARTS,C106 114.45kg

MM0317108 GUARD SET,C106 51.66kg

N01530324 BOLT, HEXAGONAL,ISO4014-M16X80-8.8-A3A 0.21kg

943740 BUSHING 0.21kg

N01626516 WASHER, PLAIN,ISO7089-16-200HV-A3A

340897-1665 BUSHING,M16 17/35X65 0.42kg

N01530327 BOLT, HEXAGONAL,ISO4014-M16X90-8.8-A3A 0.21kg

MM0548034 BELT GUARD EQUIPMENT,C106 69.83kg

MM0318043 FLYWHEEL GUARD ASSEMBLY,C106 39.16kg

MM0270534 INTERMEDIATE ROD,C106 5.46kg

MM0547968 FRAME,C106 55.02kg

MM0308680 PLATE,C106 1.68kg

MM0548046 PLATE,C106 0.53kg

MM0545108 PLATE,C106 1.47kg

MM0536810 PLATE,C106 2.84kg

MM0309208 PLATE,C106 1.26kg

MM0317755 WELDING ASSEMBLY,C106 1.16kg

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



MM0317544 WELDING ASSEMBLY,C106 1.68kg

7001530227 BOLT, HEXAGONAL,ISO4014-M12X160-8.8-A3A 0.21kg

704006970000 WASHER, PLAIN,DIN125-A13-140HV-A3A

704203927120 NUT, SELF-LOCKING,ISO7040-M12-8-A3A

714444-10 BOLT, MUSHROOM HEAD SQUARE NECK,DIN603-M12X30-5.6-A3A

N01633013 WASHER, LOCK,NL12SP NORD-LOCK 0.67kg 40mm * 40mm * 100mm

N01563012 NUT, HEXAGONAL,ISO4032-M12-8-A3A

N01658134 HINGE,CFA.65 B-M6, 422211 ELESA 0.11kg

MM0533424 PLATE,C106 0.11kg

N01530055 SCREW, HEXAGONAL,ISO4017-M6X16-8.8-A3A

7001530054 SCREW, HEXAGONAL,ISO4017-M6X12-8.8-A3A

704006860000 WASHER, PLAIN,DIN125-A6.4-140HV-A3A

N01530192 SCREW, HEXAGONAL,ISO4017-M12X25-8.8-A3A 1.01kg

MM0533754 PLATE,C106

N01530056 SCREW, HEXAGONAL,ISO4017-M6X20-8.8-A3A

704203927060 NUT, SELF-LOCKING,ISO7040-M6-8-A3A

N01626506 WASHER, PLAIN,ISO7089-6-200HV-A3A

7001530146 SCREW, HEXAGONAL,ISO4017-M10X45-8.8-A3A

704203927100 NUT, SELF-LOCKING,ISO7040-M10-8-A3A

MM0228596 WASHER, PLAIN,ISO7089-10-200HV-A3A 0.11kg

N01621201 WASHER,DIN6340-13-A3E

7001530198 SCREW, HEXAGONAL,ISO4017-M12X40-8.8-A3A

MM0546354 PLATE,C106 www.LulanPanda.com 0.53kg

MM0546846 PLATE,C106 0.95kg

7001530190 SCREW, HEXAGONAL,ISO4017-M12X20-8.8-A3A

00921305012S WASHER, PLAIN,ISO7089-12-200HV-A3A

MM0547945 PLATE WELDING,C106 43.79kg

MM0548010 WELDING ASSEMBLY,C106 7.46kg

MM0545496 WELDING ASSEMBLY,C106 3.68kg

N01530192 SCREW, HEXAGONAL,ISO4017-M12X25-8.8-A3A 1.01kg 40mm * 40mm * 100mm

406300555100 WASHER, LOCK,NL12 NORD-LOCK

N01530306 SCREW, HEXAGONAL,ISO4017-M16X30-8.8-A3A 0.11kg

N01626516 WASHER, PLAIN,ISO7089-16-200HV-A3A

MM0547914 PLATE,C106 41.27kg

MM0317288 PLATE 1.05kg

MM0317291 PLATE 1.05kg

MM0528351 SUPPORT,C106 0.11kg

704104550000 NUT, WELDING,DIN929-M12-ST

MM0545397 BUSHING,C106

MM0528342 PLATE,C106

N01577010 NUT, WELD, HEXAGONAL,DIN929-M10-ST

MM0547998 PLATE,C106 7.04kg

MM0309406 HINGE,C106 0.32kg

MM0309403 PLATE,C106 0.11kg

MM0309404 TUBE,C106 0.21kg

MM0545469 PLATE,C106 1.47kg

N01577016 NUT, WELD, HEXAGONAL,DIN929-M16-ST

340897-1662 BUSHING,M16 17/35X62

MM0309406 HINGE,C106 0.32kg

MM0317566 PLATE 0.84kg

MM0309406 HINGE,C106 0.32kg

MM0317499 PLATE,C106 www.LulanPanda.com 1.37kg

MM0309406 HINGE,C106 www.LulanPanda.com 0.32kg

MM0318018 FRAME,C106 32.87kg

MM0308573 PLATE,C106 1.26kg

MM0308554 PLATE,C106 4.3kg

704100570000 WASHER, PLAIN,ISO7094-12-100HV-A3A

N01530192 SCREW, HEXAGONAL,ISO4017-M12X25-8.8-A3A 1.01kg 40mm * 40mm * 100mm

N01621201 WASHER,DIN6340-13-A3E

N01633013 WASHER, LOCK,NL12SP NORD-LOCK 0.67kg 40mm * 40mm * 100mm

MM0317984 PLATE WELDING 28.46kg

MM0317986 PLATE 4.2kg

N01530192 SCREW, HEXAGONAL,ISO4017-M12X25-8.8-A3A 1.01kg 40mm * 40mm * 100mm

406300555100 WASHER, LOCK,NL12 NORD-LOCK

MM0308576 PLATE,C106 26.14kg

MM0317963 PLATE 0.95kg

MM0317955 PLATE 1.16kg

704104550000 NUT, WELDING,DIN929-M12-ST

MM0262117 INTERMEDIATE ROD,C106 5.46kg

N01563016 NUT, HEXAGONAL,ISO4032-M16-8-A3A

N01633017 WASHER, LOCK,NL16SP NORD-LOCK 0.11kg

7001530310 SCREW, HEXAGONAL,ISO4017-M16X40-8.8-A3A 0.11kg

MM0262114 TUBE,C106 4.09kg

MM0262116 PLATE,C106 0.73kg

MM0316933 BELT GUARD ASSEMBLY,C106 30.03kg

MM0317034 FLYWHEEL GUARD ASSEMBLY,C106 21.63kg

MM0309867 BELT GUARD,C106 29.93kg

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



MM0298876 GRID 0.11kg

MM0300745 WASHER, PLAIN,ISO7093-1-5-200HV-UNPLTD

MM0310343 POP-RIVET,4.8X17-0915-048 127 WURTH

MM0310233 FLYWHEEL GUARD,C106 21.53kg

MM0298876 GRID 0.11kg

MM0300745 WASHER, PLAIN,ISO7093-1-5-200HV-UNPLTD

MM0310343 POP-RIVET,4.8X17-0915-048 127 WURTH

MM0545931 TOOL KIT,C106 41.9kg

MM0554187 LIFTING LINK,40 MM LIFTING HOLE 31.19kg

MM0209814
LIFTING LINK,C80,C95,C100,C105,C106,C116,C3054  WLL 500 KG (1102 LBS) (Ø40 

MM)
10.4kg

904486 LUG,TOGGLE PLATE LIFTING WLL 250 KG (550 LBS) 4.51kg

MM0529450 TOOL BOX 11.34kg

805600257000 WRENCH, OPEN END,ISO1085-30X36 0.53kg

805600216000 WRENCH, OPEN END,ISO3318-55 1.26kg

804643 WRENCH, OPEN END,ISO1085-24X27 0.32kg

705600215000 WRENCH, OPEN END,ISO3318-46 0.84kg

705600326000 WRENCH, HEXAGONAL SOCKET HEAD,ISO2936-19 0.63kg

705600384000 WRENCH, HIT BOX,DIN7444-55 1.58kg

704102171000 BOLT, EYE, LIFTING,DIN580-M36-C15E-UNPLTD 2.84kg

705600441000 GREASE GUN,DIN1283-H 500 3.15kg

705600455000 HOSE,DIN1283-A 0.11kg

705600463000 MOUTH PIECE,DIN1283-C2-16 0.21kg

705600461000 MOUTH PIECE,DIN1283-C1

704503013600 SHACKLE,ISO2415-8-DW 20 4.09kg

708900950000 PADLOCK,3020 ABLOY 0.21kg

MM0216444 STICKER,C106 TYÖKALUT

MM0529451 BOX 5.99kg

MM0568436 COVER 2.62kg

MM0529536 LUG

MM0529544 LUG

MM0539507 HINGED STRIP 0.42kg

N01659201 HANDLE,M.443/140-8-CH BLACK ELESA

704103410000 SCREW, CAP, HEXAGON SOCKET HEAD,ISO4762-M8X20-8.8-A3A

MM0235397 WASHER, PLAIN,ISO7089-8-200HV-A3A

704203927080 NUT, HEXAGONAL, TORQUE,ISO7040-M8-8-A3A

C00101164 CONNECTING LINK,LL78, GR 8 CERTEX 0.21kg

MM0554817 CHAIN www.LulanPanda.com 1.58kg

MM0553875 LIFTING HOOK,40 MM LIFTING HOLE 14.91kg

C00101166 RING, LIFTING,NOR108 HAKLIFT 0.84kg

MM0554175 PIN

8000005447 SCREW, SET, HEXAGON SOCKET, FLAT POI,ISO4026-M16X20-12.9-UNPLTD

MM0227579 STICKER,LIFTING TOOL C-JAWS ANSI Z535/ISO 3864 HARMONIZED

582160 MARK PLATE 0.53kg

MM0554648 LIFTING HOOK 11.45kg

MM0554184 MACHINING PLATE 2.73kg

MM0553871 SHAFT 0.73kg

582156 SCREW www.LulanPanda.com 0.11kg

N04201005 SPRING,DIN2098-2X10X18

582739 BALL

N01616162 PIN, SPRING, SLOTTED, HEAVY DUTY,ISO8752-8X80-ST-UNPLTD

582142 SCREW, WING,DIN316-M12X25-G-4.6

406300555200 WASHER, LOCK,NL20, 21.4X30.7X3.4 NORD-LOCK

704100521500 NUT, HEXAGONAL, THIN,ISO4035-M16-05-A3A

7008010002 THREADLOCKER, HARD,LOCTITE 275, 50ML HENKEL, TM: LOCTITE 0.32kg

MM0554148 MACHINING PLATE 10.19kg

MM0553841 SHAFT 1.26kg

MM0553873 BUSHING 0.11kg

MM0553872 SHAFT 0.63kg

944048 STICKER, LOGO www.LulanPanda.com

N11903057 BAND,TERRACOTTA NAUHA 150 MM

MM0247210 STICKER,C106

MM0250258 STICKER,READ INSTRUCTION, PERSONAL PROTECTIVES

MM0250251 STICKER,DO NOT INSERT TOOLS

MM0250244 STICKER,DO NOT OPEN DRIVE GUARD 0.42kg

447857 STICKER,C80 C96 C100 C105 C110 MEKAANINEN ASETUKSENSÄÄTÖ

MM0250244 STICKER,DO NOT OPEN DRIVE GUARD 0.42kg

MM0250241 STICKER,SERVICING WHILE PRESSURIZED

MM0250104 STICKER,PRESSURIZED DEVICE

MM0251117 STICKER,HOT SURFACE (BIG)

MM0250239 STICKER,HOT SURFACE (SMALL)

MM0250242 STICKER,SPRING IN COMPRESSION

MM0234102 STICKER,LIFTING POINT

MM0301729 JAW, FIXED STANDARD 1P 1160.25kg

MM0301730 JAW, MOVABLE,STANDARD 1P 1092kg

MM0567612 Toggle Plate 109.2kg

MM0273925 Fixed Quarry jaw 1312.5kg

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



MM0273926 Movable jaw 1244.25kg

MM1179553 Side Plate

MM1179198 REAR FRAME

MM0581509 FILL WEDGE www.LulanPanda.com 15.36kg

10141771001 Movable jaw Coarse corrugated 1338.75kg

10141770001 Fixed jaw Coarse corrugated 1484.7kg

MM1122433 Protection Plate

591894 LT106 PIECE 0.37kg

MM1121908 PROTECTION PLATE

MM1179566 SIDE PLATE 1181.99kg

MM1222602 Pitman

MM1119996 FRONT END

914514 LT106 HYDRAULIC BLOCK 19.95kg

MM0206284 FRONT END

MM1181137 TIGHTENING WEDGE www.LulanPanda.com

MM0571688 Toggle Seat Holder

MM0571688 Toggle seat holder

N02445727 LT106 Canister for Filter 15.75kg

MM1084892 Cover

MM1519871 RETURN ROD

MM1083760 LABYRINTH

MM0373721 Ratchet handle www.LulanPanda.com

MM0437357 BEARING, ROLLER, SPHERICAL

MM1083738 LABYRINTH

59943887004 O-RING

MM1524616 SPRING GUIDE

MM1522452 Spring

MM1519377 Mechanical adjustment assembly

706203383310 LT106 Hydraulic Motor 6.3kg

MM0537349 Small.shaft 29.4kg

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om


